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SUMMARY:

Mine penetration seals were tested in a floor made of asrated concrete elements with

thickness 200 mm. The test lasted for 122 minutes.

Test results are presented in Paragraph 2 of the test report.

A detailed description of the test specimens is given in Paragraph 4
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2 Test results

The test results are presented as:
+ Visnal ohservations during and after the test.
* Temperature measurements on the test specimens.
+ Photos taken before, during and after the test.

2.1 Summary of test results

Table 1 Resulfs from fire tesfing. Time in complete minutes without criferia failure.
Total test time 122 minufes.

@180 = 5.6 AS+ pipe.
1 | Glava GPG filler, Glava Fire Wrap, 14 170 17n 10
Glava Acryl sealant.
@110 = 5.3 AS+ pipe.
2 | Glava GPG filler, Glava Fire Wrap, 122 122 122 122
Glava Acryl sealant.
@110 = 5.3 AS+ pipe.
3 | Glava GPG filler, Pyroplex Fire Wrap, 1229 1229 1229 1223
Pyroplex Acryl sealant.
@110 = 5.3 AS+ pipe.
4 | Glava GPG filler, Pyroplex Fire Collar, 122 122 122 122
Pyroplex Acryl sealant.

@110 = 5.3 AS+ pipe with toilet

5 a0 60 59 fate]
Glava GPG filler, Glava Acryl sealant.
@75 ® 3.5 AS+ pipe with Purus drain.

B Glava GPG filler, Glava Acryl sealant. 122 122 122 122
@75 = 3.5 AS+ pipe with Purus drain.

7 Glava GPG filler, Glava Acryl sealant. 122 122 122 122

X + pi i
8 @50 ® 3.0 AS+ pipe with water trap. 122 422 122 422

Glava GPG filler, Glava Acryl sealant
@110 = 5.3 AS+ pipe.

@ | Glava GPG filler, Pyroplex Fire Wrap, zg" 26" zg" 13
Pyroplex Acryl sealant.

i Pipe on unexposed side was removed and opening closed with insulation blanket.

2 Observations after testing showed that the intumescent material had closed the opening,
ik Roving thermocouple was used to measure the temperatare on the pipe.

4l; Mo observations were made after 6o minutes because of the criteria failure at 59 minutes.

In connection with pipe end configuration (capped (C) and uncapped (U)), see description in
paragraph 4.1, page 19.
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